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Shenzhen Joaboa Technology Ltd.
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TESTING
CNAS L0690

Sample Name

BAC Root-resistant self-adhesive

waterproofing membrane

Test Type

Entrustment test
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National Research Center of Testing Techniques

for Building Materials
Test Report

No: _WT2018B03C03668 Page 1 of 6
AL It ;
Sample Name RS o0r Tesistank e baneSs Test Type Entrustment test
waterproofing membrane
Entrusted by | Shenzhen Joaboa Technology Ltd. Brand BAC
SUZHOU JOABOA Sample
Manufacturer || 10 CHNOLOGY LID. Deshription ngact
Rample July 6, 2018 Quanti 5 rolls
Received Date s aviav
Production , / W PY.II D,4.0mm
Date/ Batch No. ANKD Model/Rize 1mx10m

Test based on

The inspection basis for each ihspection item is detailed in the data page

Test Standard

GB/T 23457-2009 Pre-applied and wet installed waterproof sheets

Test Items

Flexibility at low temperature, Flow resistance at elevated temperature,
Watertightness, - Tensile property, Tear strength, Asphalt penetration,
Thermal stability, ~Artificial ageing by long term exposure to elevated
temperature,  The peel  resistance between . waterproof = sheet and
waterproof sheet, Holding power, The peel resistance between waterproof

sheet and cement-mortar board, The peel resistance between waterproof |

sheet and cement-mortar board after soaking treatment, Thlckness Mass
per unit area, Area, Visible defects

Conclusion

* Accordlng to GB /T 23457 ~ 2009 test results of all 1tems comply w1th

the requlrements of products with class II of PY typ\c\i“g)ﬂ \évgx ﬂnstalled

Remarks: |

BRI o P A TR LR ,' D% (

o Approved by CVF @(f Verlﬁed by

| Test Institution ’Address: The South Mans1on of Chma Bu11d1ng Mateuals Academy, Guanzhuang,

Chaoyang Dlstrlct Beumg, Chma

| et EmEm

Telcph‘onc +86-010-65728538 /Post Code: 100024,

/\Compiled by: % Eé% KN
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(National Research Center of Testing Techniques for Building Materials)

(Test Report)
No:  WT2018B03C03668 Page 2 of 6
Unit of | Requirements o
No. Test Item measure | of Standard | Test Results lz?;fsliiil et bised
ment | (WPYII) g ¥
GB/T
Flexibility at low -25C, No |-25C, No BE{FNR
: temperature A crack crack Rags AR
7 GB/T
328.14-2007
GB/T
70°C ’ 2h, No 70°C ’ 2h, No 23457-2009
) Flow resistance at / displacement, | displacement Vo 513
elevated temperature No flow, No | ,No flow, No '
droplet droplet GB/T
328.11-2007
GB/T
0.3MPa, 0.3MPa, 23457-2009
3 Watertightness / 120min 120min Pass 5.17
No leakage | No leakage GB/T
328.10-2007
Tensile force
(Longitudinal | N/50mm >600 1120 Pass
direction)
Tensile force
(Transverse | N/50mm >600 1045 Pass
direction)
Elongation at
A Tensile maximum GB/T
property | tensile force % >40 45 Pass | 328.8-2007
(Longitudinal
direction)
Elongation at
maximum
tensile force % >40 51 Pass
(Transverse
direction)
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(National Research Center of Testing Techniques for Building Materials)

(Test Report)
Ne:  WT2018B03C03668 Page 3 of 6
Unit of ir
mt o1 Requitetipits Test Individual Test based
No. Test Item measur | of Standard EAVAR AT
o A (W PY I) esults on
Longitudinal
R T\l AN >300 799 Paiss
direction
Tear GB/T
5 K i i 23457-2009
g 592
T
vavavy N - >300 664 Pass
direction
GB/T
6 Asphalt penetration piece =2 1 Pass 23457-2009
5.19
No bubble, | MO
Visible defects / No slip, No sli 3 Pass
No flow P;
No flow
Bl
7 S SN % .0 0.2 Pass | 23457-2009
stability (Longitudinal
] ; 5.24
direction)
Dimensional
sability % .0 0.6 A
(Transverse
direction)

KIgMAr bk, LT X R E @A iR i 65728538 HR%i: 100024
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(National Research Center of Testing Techniques for Building Materials)

A

(Test Report)
No: WT2018B03C03668 Page 4 of 6
Unit of ir
e P Redugmetis Test Individual | Test based
No. Test Item measur | of Standard SYURIA A AvAY
gl (W PYTI) esults on
The retention
rate of tensile
force % >90 98 Pass
(Longitudinal
direction)
The retention
rate of tensile
force % >90 90.4 Pass
Artificial (Transverse
ageing by direction) GB/T
23457-2009
long term The retention 523. 5.15
g exposure to rate of GB/T
clevated elongation % >80 118 Pass 328.8-2007
ter?ggzgure (Longitudinal GB/T
’ direction) §
L68h) . 328.14-2007
The retention
rate of
elongation % >80 120 Pass
(Transverse
direction)
Flexibility at / -23°C -23°C IS
low temperature No crack No crack
The peel
resistance Non-treated | N/mm >1.0 14 Pass GB/T
between 23457-2009
9 | waterproof 5.18
sheet and GB/T
waterproof | Heat treated | N/mm >1.0 1/3 Pass 328.20-2007
sheet
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(National Research Center of Testing Techniques for Building Materials)

(Test Report)
Ne: WT2018B03C03668 Page S of 6
it of ir
koL Requireots Test Individual | Test based
No. Test Item measur | of Standard A RAYAYAY AN
PLYe’ (W PY II) esults on
Tgsr‘;fier min >15 54 Pass
GB/T
10 |Holding power 23457-2009
5.20
T
};Egtctgm min >15 56 Pass
The peel
resistance Non-treated | N/mm >2.0 2.2 Pass
between ' GB/T
11 waterproof 23457-2009
sheet and 5.21
cementmortar | Heat treated | N/mm >1.5 1.7 Pass
board
The petel l'ejs1s;ar;fe Fet\:{een GB/T
12 RIS N/mm >1.5 1.51 Pass | 23457-2009
cementmortar board after 599
soaking treatment ,
1#: 4.02
10 . 2#: 4,01
evzfséage mm >4.0 3. 4.02 |  Pass
44#: 4.03
5#:. 4.02 GB/T
137 | Thickhiess 234557-52009
1#: 3.97 7
Th s 2#: 3.96
e\r/nallrllll;num mm 3.7 3#: 3.96 Pass
4#: 3.90
5#: 3.95

IR L, GBS R e E @A bR HiE: 65728538 1iR%i: 100024
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(National Research Center of Testing Techniques for Building Materials)

(Test Report)
Ne: WT2018B03C03668 Page 6 of 6
Unit of |Requirements of \
Ind | Test based
No. Test Item measurem Standard Test Results Cr(l)nl:lfslizn ek baRe
ot (WPYII) W\
1#: 4.8
M i 2#: 4.8 GB/T
14 assaf:; unlt - kg/im? >4.1 34: 4.8 Pass | 23457-2009
44. 4.9 5.4
5#: 4.8
1#: 101
2#: 101 GB/T
15 Area | 10m’ % >99 3#: 100 Pass 23457-2009
4#. 100 5.3
5#: 100
\ 1#~5#:
Should meet the
standard Meekths GB/T
N\, P
16 Visible defects / et or s.tandard ass 178.2-2007
Clause 42 requirements of
{ Clause 4.2
Remarks |(Blank)
e o e THE END ==
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Notice

L AR ot “Kle % &7 M55 TR
This test report is invalid without the seal.

2. ARG “aml B iR BTG
This test report is invalid without the signatures of the related persons.

3. ARG R W B HITERL
This test report is invalid if erased, altered or copied partially.

4 ARG A A AV N TR G 2 Hif T H A AR, e RNz B
Any doubt should inform us within 15 days after receiving the test report.

5. ZACIIEEMANZLATE B RIEASREE, PO AN ESME N T, Rt s R
PO SRAE S 51 6
The commissioned testing samples and commission information are provided by the
applicant. The results shown in the test report refer only to the sample(s) tested unless
otherwise stated. Identifying alttheizticity of the supplied samples and information is
out of our responsibility. e

6. AR R B ARk, EWFH%%H%E& WO R T [ 2 5 LG
HkE AT,
This test report is printed on anti-counterfeiting paper. Its copy should have grid
shading. The numbers on the back of the data sheet are random numbers not related

with the report.

AR R T AN
Mo (Address) ; ALHCHTI AR B TEAR LS
No.1 Guanzhuang Dongll,Chaoyang District, Beiiing 100024, PR Chma
182 ( Post Code ) : 100024
Hi (Tel ): (86-10) 65728538 51167681 /7983/7984
5 (Fax): (861“))65715991
A AN A 2 Tel: (86- 10) 51167679 Fax (86 10) 65764684
WAL (Web )+ http: //www cbmtc com www chmabmnet com ' www.ctc.ac.cn
\ %?EHB*E (E—mall) baogao@ctc acen 1/




